D ME,
DYNASET

POWERED BY HYDRAULICS

SPARE PARTS
HIGH PRESSURE WATER PUMPS

HPW 800 /30-140

HPWS00_30-140 Spare_Parts MEAJPL10

Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au



DYNASET HPW 800 /30-140

SPARE PARTS
MAIN COMPONENTS 3
1. CENTERBODY. . .. 4
2. HEAD . 5
3. PTBLOCK e 6
4. SUCTION MANIFOLD.. ... ... 8
5. DISCHARGE MANIFOLD . .. .. .. 9
6. PISTON 10
7. SEALFLANGE .. . . ... 1
8.  WATERVALVE .. e 12
9. SCREWKIT e 13
10, SEALKIT e 14
11. PLUGKIT 16

p) Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au



HPW 800 /30-140

DYNASET

SPARE PARTS

MAIN COMPONENTS

POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2

1 1 CENTER BODY See separate part list
2 2 HEAD See separate part list
3 1 PT-BLOCK See separate part list
4 1 SUCTION MANIFOLD See separate part list
5 1 PRESSURE MANIFOLD See separate part list
6 1 PISTON KIT See separate part list
7 2 SEAL FLANGE KIT See separate part list
8 2 WATER VALVE KIT See separate part list
9 SCREW KIT See separate part list
10 SEALKIT See separate part list
11 PLUGKIT See separate part list
12 V100 100 001 1 RUBBER CUSHION KIT D40/ H30- M8 Includes 4 cushions

39 Dulacca Street, Acacia Ridge QLD 4110 Australia
E: sales@mobileenergyaustralia.com.au

Mobile Energy Australia
P: +61 3273 6803

www.mobileenergyaustralia.com.au

ABN 40 218 849 719 ‘ 3
|
\



HPW 800 /30-140

DYNASET

SPARE PARTS
1. CENTERBODY
3
2
1 \s;; %
! g N lu'.;'/ : 5
.___.-f"" o 'H'H\.H I'.'. oy
L S s N Y
pval L Ty 2,
{ — .-"T \\
o, -~ e
O E
I/{":\-'_'H- \:{5& f_f;_u
i s
(N
! -_\ | _,.-"'"'-‘
EH""\\-\.\":"\-\. __9" ,e”-f
b S g
o Q} L
HH"-\-\_F"' -~
POS PART NUMBER QTY | DESCRIPTION DETAILS DETAILS 2
1 V100 101 510 1 CENTER BODY D85 Includes pos. 2-3
2 * 1 HEXAGON SOCKET CAP PLUG R1/8
3 * 1 O-RING 87x3
POS PART NUMBER QTY | DESCRIPTION DETAILS DETAILS 2
1 V100 101 530 1 CENTER BODY AlS D63, Stainless steel Includes pos. 2-3
2 * 1 HEXAGON SOCKET CAP PLUG R1/8 Stainless steel
3 * 1 O-RING 87x3

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.

Read Details 2

O-rings are also available in Seal kit, see page 14.
Plugs are also available in Plug kit, see page 16.

ABN 40 218 849 719
www.mobileenergyaustralia.com.au

39 Dulacca Street, Acacia Ridge QLD 4110 Australia
E: sales@mobileenergyaustralia.com.au

4 Mobile Energy Australia

P: +61 3273 6803




DYNASET P800 30140

SPARE PARTS

2. HEAD

POS PART NUMBER QTY | DESCRIPTION DETAILS DETAILS 2
1 V100102510 1 HEAD

Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au




DYNASET HPW 800 /30-140

SPARE PARTS
3. PTBLOCK
POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100100710 PT BLOCKKIT Standard Includes pos.1-4
1 * 1 PT BLOCK R3/4
2 * 2 | HEXAGON SOCKET CAP PLUG R1/4
3 * 2 | O-RING 21,3x24
4 * 4 HEXAGON SOCKET CAP SCREW M8 x 45
POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100 100 720 PT BLOCKKIT M Includes pos.1-4
1 * 1 PT BLOCK R3/4 Stainless steel
2 * 2 | HEXAGON SOCKET CAP PLUG R1/4 Stainless steel
3 * 2 O-RING 21,3x24
4 * 4 HEXAGON SOCKET CAP SCREW M8 x 45 Stainless steel

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

Screws are also available in Screw kit, see page 13.
O-rings are also available in Seal kit, see page 14.
Plugs are also available in Plug kit, see page 16.

Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au




DYNASET P800 30140

SPARE PARTS
POS | PARTNUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100 100 730 PT BLOCKKIT LS Includes pos.1-8
1 * 1 PT BLOCK R3/4 - Load Sensing Steel
2 . 1| oo e RELIEFVALYE 35-350 bar
3 * 1 | ORIFICE M6
4 * 3 HEXAGON SOCKET CAP PLUG R1/8
5 * 2 | HEXAGON SOCKET CAP PLUG R3/4
6 * 2 O-RING 21,3x24
7 * 3 | HEXAGON SOCKET CAP SCREW M8 x 65
8 * 1 | SET SCREW M4 x 8

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

Screws are also available in Screw kit, see page 13.
O-rings are also available in Seal kit, see page 14.
Plugs are also available in Plug kit, see page 16.

Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au




DYNASET

HPW 800 /30-140

SPARE PARTS
4. SUCTION MANIFOLD
,"_.5"'\.
(7
s,
¥
POS PART NUMBER QTY | DESCRIPTION DETAILS DETAILS 2
V100 102 500 SUCTION MANIFOLD Includes pos. 1-4
1 * 1 SUCTION MANIFOLD R3/4
2 * 2 HEXAGON SOCKET CAP PLUG R1/2
3 * 1 HEXAGON SOCKET CAP PLUG R3/4
4 * 2 O-RING 153x2,4

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.

Read Details 2

O-rings are also available in Seal kit, see page 14.
Plugs are also available in Plug kit, see page 16.

Mobile Energy Australia

P: +61 3273 6803

39 Dulacca Street, Acacia Ridge QLD 4110 Australia

E: sales@mobileenergyaustralia.com.au

ABN 40 218 849 719
www.mobileenergyaustralia.com.au




DYNASET P800 30140

SPARE PARTS
5. DISCHARGE MANIFOLD
2
9
.-'-’.
- - _.l'-" .
&
POS PART NUMBER QTY | DESCRIPTION DETAILS DETAILS 2
V100 102 490 DISCHARGE MANIFOLD Includes pos. 1-3
1 * 1 DISCHARGE MANIFOLD R3/8
2 * 2 PLUG R1/4 taper head
3 * 1 PLUG R3/8 taper head

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

Plugs are also available in Plug kit, see page 16.

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au

Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719 ‘ 9
|



DYNASET

6.

PISTON

HPW 800 /30-140

SPARE PARTS

POS | PARTNUMBER | QTY | DESCRIPTION DETAILS DETAILS 2

V100 102 525 PISTON KIT :E:;’: dk;:;";';gissz Includes pos. 1-11

1 * 1 | PISTON LINER D67,1

2 * 1 | VALVE SPOOL D36-41,5

3 * 1 | VALVE SEAT D35,5

4 * 1 | REVERSAL VALVE GUIDE D28,5

5 * 1 | ROD SEAL 36/14-3-2T

6 * 1 | HYDRAULIC PISTON D90

7 V100 102 540 1 | SECONDARY PISTON D30

8 * 1 | PISTON SEAL M28,5

9 * 1 | PISTON SEAL M90

10 * 1 | HEXAGON SOCKET CAP SCREW M8 x 20

1 * 2 | SET SCREW M5 x10
V100 102 520 HYDRAULIC PISTON KIT Z)e(zm‘gy pistons '9'751':“’95 pos. 1-6,
V100 102 529 REVERSAL VALVE GUIDE KIT g:‘:gdes pos. 4,
V100101 130 SEAL KIT Hydaulic piston gjcg'“des pos. 5,

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

O-rings and seals are also available in Seal kit, see page 14.
Plugs are also available in Plug kit, see page 16.

39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719

E: sales@mobileenergyaustralia.com.au

Mobile Energy Australia
P: +61 3273 6803

www.mobileenergyaustralia.com.au




DYNASET P800 30140

SPARE PARTS

7. SEALFLANGE

POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100 102 460 SEAL FLANGE ASSEMBLY Seals included Includes pos. 1-4
1 * 1 SEAL FLANGE D105/d30-L26
2 * 1 ROD SEAL 1T
3 * 1 ROD SEAL 2T
4 * 1 O-RING 84,5x3
POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100 102 450 WATER SEAL FLANGE KIT Seals excluded Includes pos. 1,5
1 * 1 SEAL FLANGE D105/d30-L26
5 V100 102 465 1 WATER SEAL FLANGE D60/d30-L11

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

O-rings and seals are also available in Seal kit, see page 14.
Seals for Water Seal Flange Kit are sold in Seal Kit, see page 14.

Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719 11

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au




DYNASET HPW 800 /30-140

SPARE PARTS
8. WATERVALVE
\Q\
0 NOTE! The pressure valve’s spring (2) has less turns than the suction valve’s (3)
spring.
POS PART NUMBER QTY | DESCRIPTION DETAILS DETAILS 2
V100102515 WATER VALVE KIT Without Cabs Includes pos. 1-7
1 * 4 WATER VALVE DISK D20-6
2 * 2 SPRING Pressure
3 * 2 SPRING Suction
4 * 4 WATER VALVE SEAT D36/d14
5 * 4 | SEAL D37/d32
6 * 2 SEAL D42,5/d37,5
7 * 2 O-RING 153x2,4
POS | PARTNUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100102516 WATER VALVE KIT With Cabs Includes pos. 1-8
1 * 4 WATER VALVE DISK D20-6
2 * 2 SPRING Pressure
3 * 2 SPRING Suction
4 * 4 WATER VALVE SEAT D36/d14
5 * 4 | SEAL D37/d32
6 * 2 SEAL D42,5/d37,5
7 * 2 | O-RING 153x24
8 * 4 WATER VALVE CAB D36-15,5

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

O-rings and Seals are also available in Seal kit, see page 14.

12  Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au




DYNASET

9. SCREWKIT

HPW 800 /30-140

SPARE PARTS

-~ o
2 %%ﬁ“ist | 7
1 @, 3 ﬁ JJ[“‘ b I
g / L
% ‘\Hi“‘x‘_\?"j;: &N & | \.:{“‘mﬂ
R ) o™,
o f Jes) ) e ::Mr\\‘% 1
/3?9 > "E,; O el 2%?;\
& 3 ;
ﬁf B ““xh?: ;%\ 3
@ @\‘/ ~ ] 3
POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100102530 SCREW KIT Includes pos. 1-4
1 * 8 | HEXAGON SOCKET CAP SCREW M16x100
2 * 8 HEXAGON SOCKET CAP SCREW M10x40 Pressure manifold
3 * 8 HEXAGON SOCKET CAP SCREW M10x45 Suction manifold
4 * 4 | HEXAGON SOCKET CAP SCREW M8 x 45
POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100102532 SCREW KIT M Stainless steel / coated | Includes pos. 1-4
1 * 8 | HEXAGON SOCKET CAP SCREW M16x100
2 * 8 HEXAGON SOCKET CAP SCREW M10x40 Pressure manifold
3 * 8 HEXAGON SOCKET CAP SCREW M10x45 Suction manifold
4 * 4 HEXAGON SOCKET CAP SCREW M8 x 45
POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100102534 SCREW KIT SUB Stainless steel / coated | Includes pos. 1-4
1 * 8 HEXAGON SOCKET CAP SCREW M16x100
2 * 8 HEXAGON SOCKET CAP SCREW M10x40 Pressure manifold
3 * 8 | HEXAGON SOCKET CAP SCREW M10x45 Suction manifold
4 * 4 HEXAGON SOCKET CAP SCREW M8 x 45

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

0 NOTE! Tightening torques can be found in user manual.

ABN 40 218 849 719
www.mobileenergyaustralia.com.au

Mobile Energy Australia
P: +61 3273 6803

39 Dulacca Street, Acacia Ridge QLD 4110 Australia
E: sales@mobileenergyaustralia.com.au

13




DYNASET HPW 800 /30-140

SPARE PARTS

10. SEALKIT

14  Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719
P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au




DYNASET Pws00/30.140

SPARE PARTS
POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100102435 SEALKIT Includes pos. 1-11
1 * 4 | ROD SEAL 30/35,5-4-1T Iannc(IjuSdue;pS)_rrt":% ;
2 * 2 SEAL D42,5/d37,5
3 * 4 | SEAL D37 /d32
4 * 2 ROD SEAL 30/41-4-1T Includes O-ring
5 * 2 ROD SEAL 30/41-4-2T Includes O-ring
6 * 1 PISTON SEAL ASSEMBLY M90
7 * 2 O-RING 153x2,4
8 * 2 O-RING 21,3x24
9 * 2 O-RING 84,5x3
10 * 1 O-RING 87x3
11 * 2 | SUPPORT FLANGE 41/30-1,8
POS PART NUMBER | QTY | DESCRIPTION DETAILS DETAILS 2
V100102440 SEAL KIT HOT Includes pos. 1-11
1 * 4 ROD SEAL 30/41-4-2T Includes O-ring
2 * 4 SEAL D37/d32
3 * 2 | SEAL D42,5/d37,5
4 * 2 ROD SEAL 30/41-4-1T Includes O-ring
5 * 2 ROD SEAL 30/41-4-2T Includes O-ring
6 * 1 PISTON SEAL ASSEMBLY M90
7 * 2 | O-RING 153 %24
8 * 2 O-RING 21,3x24
9 * 2 O-RING 84,5x3
10 * 1 O-RING 87x3
11 * 2 SUPPORT FLANGE 41/30-1,8

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

0 * In HOT Seal kit Water seal flange uses normal 2T seals without support ring.

Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719 15

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au




DYNASET HPW 800 /30-140

SPARE PARTS
11. PLUGKIT
- /
- ""/
e
. f’-
-
&L /
5 ) 1
3 o
POS PART NUMBER QTY | DESCRIPTION DETAILS DETAILS 2
V100 102 538 PLUGKIT

1 * 2 HEXAGON SOCKET CAP PLUG R1/2 Stainless steel
2 * 1 HEXAGON SOCKET CAP PLUG R3/4 Stainless steel
3 * 2 PLUG R1/4 taper head Stainless steel
4 * 1 PLUG R3/8 taper head Stainless steel
5 * 1 HEXAGON SOCKET CAP PLUG R1/8 Stainless steel

* Not sold separately. Available only in kit or assembly described above or presented in separate part list.
Read Details 2

16  Mobile Energy Australia 39 Dulacca Street, Acacia Ridge QLD 4110 Australia ABN 40 218 849 719

P: +61 3273 6803 E: sales@mobileenergyaustralia.com.au www.mobileenergyaustralia.com.au




	Main Components
	1. Center body
	2.	Head
	3.	PT Block
	4.	Suction Manifold
	5.	Discharge Manifold 
	6.	Piston
	7.	Seal flange
	8.	Water valve
	9.	Screw kit
	10.	Seal kit
	11.	Plug kit



